NPDES PERMIT NO. NMO0030457
FACT SHEET

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES

APPLICANT
Dofia Ana County Utilities Department
Salem Wastewater Treatment Plant

845 N. Motel Blvd.
Las Cruces, NM 88007

ISSUING OFFICE

U.S. Environmental Protection Agency
Region 6

1201 Elm St., Suite 500

Dallas, Texas 75270

PREPARED BY

Ruben Alayon-Gonzalez

Environmental Engineer

NPDES Permitting and Wetlands Section
Water Division

VOICE: 214-665-2785

EMAIL: alayon-gonzalez.ruben@epa.gov
DATE PREPARED

April 22, 2024

PERMIT ACTION

Proposed reissuance of the current permit issued on February 15, 2019, with an effective date of
April 1, 2019, and an expiration date of March 31, 2024.

RECEIVING WATER - BASIN

Rio Grande - Segment 20.6.4.101 of the Rio Grande Basin



PERMIT NO. NM0030457 FACT SHEET Page 2 of 15

DOCUMENT ABBREVIATIONS
In the document that follows, various abbreviations are used. They are as follows:

4Q3 Lowest four-day average flow rate expected to occur once every three-years
BAT Best available technology economically achievable

BCT Best conventional pollutant control technology

BPT Best practicable control technology currently available

BMP Best management plan

BOD Biochemical oxygen demand (five-day unless noted otherwise)

BPJ Best professional judgment

CBOD Carbonaceous biochemical oxygen demand (five-day unless noted otherwise)
CD Critical dilution

CFR Code of Federal Regulations

cfs Cubic feet per second

COD Chemical oxygen demand

COE United States Corp of Engineers

CWA Clean Water Act

DMR Discharge monitoring report

ELG Effluent limitation guidelines

EPA United States Environmental Protection Agency
ESA Endangered Species Act

FCB Fecal coliform bacteria

F&WS United States Fish and Wildlife Service
mg/I Milligrams per liter (one part per million)
ug/I Micrograms per litter (one part per billion)

MGD Million gallons per day

NMAC New Mexico Administrative Code

NMED New Mexico Environment Department

NMIP New Mexico NPDES Permit Implementation Procedures

NMWQS New Mexico State Standards for Interstate and Intrastate Surface Waters
NPDES  National Pollutant Discharge Elimination System

MQL Minimum quantification level

0&G Oil and grease

PFAS Per-and Polyfluoroalkyl Substances

POTW Publicly owned treatment works

RP Reasonable potential

SIC Standard industrial classification
s.u. Standard units (for parameter pH)
SWQB Surface Water Quality Bureau
TDS Total dissolved solids

TMDL Total maximum daily load

TRC Total residual chlorine

TSS Total suspended solids

UAA Use attainability analysis

USFWS  United States Fish & Wildlife Service

USGS United States Geological Service

WLA Wasteload allocation

WET Whole effluent toxicity

WQCC New Mexico Water Quality Control Commission
WQMP  Water Quality Management Plan

WWTP Wastewater treatment plant

. CHANGES FROM THE PREVIOUS PERMIT



PERMIT NO. NM0030457 FACT SHEET Page 3 of 15

Changes from the permit previously issued January 15, 2014, with an effective date of February
1, 2014, and an expiration date of January 31, 2019, are:

Added PFAS language and reporting requirements.

Added e-reporting requirements implementing the e-Reporting Rule.

Critical Dilution (CD) changed to 100% after an updated 4Q3 flow from the receiving
water.

TRC limits have changed from 19 ug/L to 11 ug/L.

WET monitoring testing requirements have changed.

BODs and TSS sampling type has been changed from 3-hour composite to Grab samples.

mmo Owp

1. APPLICANT LOCATION AND ACTIVITY

The plant site is located at 2800 B.B. Romig Drive, Salem, in Dofia Ana County, New Mexico.

Under the Standard Industrial Classification (SIC) Code 4952, the applicant operates a municipal
wastewater treatment plant with a design capacity of 0.20 million gallons per day (MGD) serving
a population of approximately 705. The effluent from the treatment plant is discharged into the
Rio Grande in Segment 20.6.4.101 of the Rio Grande Basin. The discharge is located at Latitude
32°41° 36” North, Longitude 107° 12" 30" West.

The wastewater treatment process is as follows:

Raw sewage from approximately 250 homes is collected in a lift station located northeast of the
plant and pumped to the entrance works. Influent wastewater comes into the treatment plant



PERMIT NO. NM0030457 FACT SHEET Page 4 of 15

through a manual bar screen, a manual grit chamber and Parshall flume. Then, the raw
wastewater flows through to one of two sequencing batch reactors (SBR’s) basins for biological
treatment. The process consists of an anoxic and aerated filling phase. An aeration phase
followed by a settling phase, then lastly an idle/ decant phase. The decant passes through an
equalization basin, thence to ultraviolet (UV) disinfection. The effluent is then discharged to the
Rio Grande. Sludge is pumped to 4 drying beds before disposal at the Las Cruces Landfill.

I11.  RECEIVING STREAM STANDARDS

The general and specific stream standards are provided in NMWQS (20.6.4 NMAC, effective for
EPA purposes on February 8, 2023). The facility discharges into Rio Grande in Segment
20.6.4.101 NMAC of the Lower Rio Grande River Basin NMAC. Designated uses of this
segment are irrigation, marginal warmwater aquatic life, livestock watering, wildlife habitat, and
primary contact.

IV. EFFLUENT CHARACTERISTICS

The EPA Permit Application Form 2A was received July 20, 2018. A quantitative description of
the discharge(s) described in the EPA Permit Application Form 2A is presented below:

Parameter Max. | Avg.
(mg/l unless noted)
Flow, million gallons/day (MGD) 0.057 0.031
Temperature, winter 24.9°C 16.6°C
Temperature, summer 37.4°C 27.5°C
pH, minimum, standard units (s.u.) 7.17 N/A
pH, maximum, standard units (s.u.) 7.95 N/A
Fecal (#bacteria/100 ml) 73.00 1.31
Biochemical Oxygen Demand (BOD) 5.80 2.15
Total Suspended Solids (TSS) 4.80 2.16
Ammonia (NHs) 2.20 2.03
Chlorine, Total Residual (TRC) N/A N/A
Dissolved Oxygen (DO) 6.37 6.05
Total Kjeldahl Nitrogen (TKN) 4.00 3.63
Nitrate plus Nitrite Nitrogen 11.70 10.97
Oil & Grease 21.60 20.03
Phosphorus (total) 9.00 8.53
Total Dissolved Solids (TDS) 720 666

All pollutants reported in the DMR since 2020 were in compliance with the current NPDES
permit. Because the facility’s design flow is less than 1.0 MGD, the Expanded Effluent Testing
Data (Part D of the application) is not required to be reported.

V. REGULATORY AUTHORITY/PERMIT ACTION

In November 1972, Congress passed the Federal Water Pollution Control Act establishing the
NPDES permit program to control water pollution. These amendments established technology-



PERMIT NO. NM0030457 FACT SHEET Page 5 of 15

based or end-of-pipe control mechanisms and an interim goal to achieve “water quality which
provides for the protection and propagation of fish, shellfish, and wildlife and provides for
recreation in and on the water,” more commonly known as the “swimmable, fishable” goal.
Further amendments in 1977 of the CWA gave EPA the authority to implement pollution control
programs such as setting wastewater standards for industry and established the basic structure for
regulating pollutants discharges into the waters of the United States. In addition, it made it
unlawful for any person to discharge any pollutant from a point source into navigable waters,
unless a permit was obtained under its provisions. Regulations governing the EPA administered
NPDES permit program are generally found at 40 CFR 8122 (program requirements & permit
conditions), 8124 (procedures for decision making), 8125 (technology-based standards) and 8136
(analytical procedures). Other parts of 40 CFR provide guidance for specific activities and may
be used in this document as required.

The application was received on December 7, 2023, and a revised version received on December
9, 2023. It is proposed that the permit be issued for a 5-year term following regulations
promulgated at 40 CFR 8122.46(a). The previous permit expired on March 31, 2024. The
existing permit is administratively continued until this permit is issued.

VI. DRAFT PERMIT RATIONALE AND PROPOSED PERMIT CONDITIONS

A. OVERVIEW of TECHNOLOGY-BASED VERSUS WATER QUALITY
STANDARDS-BASED EFFLUENT LIMITATIONS AND CONDITIONS

Regulations contained in 40 CFR 8122.44 requires that NPDES permit limits are developed that
meet the more stringent of either technology-based effluent limitation guidelines, numerical
and/or narrative water quality standard-based effluent limits, or the previous permit.

Technology-based effluent limitations are established in the proposed draft permit for BODs,
TSS and percent removal for each. Water quality-based effluent limitations are established in the
proposed draft permit for E. coli bacteria, pH and TRC.

B. TECHNOLOGY-BASED EFFLUENT LIMITATIONS/CONDITIONS
1. General Comments

Regulations promulgated at 40 CFR 8122.44 (a) require technology-based effluent limitations to
be placed in NPDES permits based on ELGs where applicable, on BPJ in the absence of
guidelines, or on a combination of the two. In the absence of promulgated guidelines for the
discharge, permit conditions may be established using BPJ procedures.

2. Effluent Limitations:

The facility is a POTW that has technology-based ELG’s established at 40 CFR Part 133,
Secondary Treatment Regulation. Pollutants with ELG’s established in this Chapter are BODs,
TSS and pH. BODs limits of 30 mg/l for the 30-day average and 45 mg/l for the 7-day average
and 85% percent (minimum) removal are found at 40 CFR 8133.102(a). TSS limits; also 30 mg/I
for the 30-day average and 45 mg/l for the 7-day average, average and 85% percent (minimum)
removal are found at 40 CFR 8133.102(b). ELG’s for pH are between 6-9 s.u. and are found at



PERMIT NO. NM0030457 FACT SHEET Page 6 of 15

40 CFR 8133.102(c). The draft permit establishes new limits for percent removal for both BODs
and TSS. Since these are technology-based there is no compliance schedule provided to meet
these limits. Compliance is required on the permit effective date.

Regulations at 40 CFR 8122.45(f)(1) require all pollutants limited in permits to have limits
expressed in terms of mass such as pounds per day. When determining mass limits for POTWs
or similar, the plant’s design flow is used to establish the mass load. Mass limits are determined
by the following mathematical relationship:

Loading in Ibs/day = pollutant concentration in mg/l * 8.345 Ibs/gal * design flow in MGD
TSS/BODs loading (Ibs/day) = 30 mg/l * 8.345 Ibs/gal * 0.2 MGD = 50 Ibs/day
TSS/BODs loading (Ibs/day) = 45 mg/l * 8.345 Ibs/gal * 0.2 MGD = 75 lbs/day

A summary of the technology-based limits for the facility is:

Effluent Characteristic Discharge Limitation

Ibs/day, unless noted mg/l, unless noted
Parameter 30-day Avg | 7-day Avg | 30-day Avg 7-day Max
BODs 50 75 30 45
BODs, % removal! > 85 N/A N/A N/A
BODs, influent Report N/A N/A N/A
TSS 50 75 30 45
TSS, % removalt > 85 N/A N/A N/A
TSS, influent Report N/A N/A N/A
pH N/A N/A 6.0 t0 9.0 s.u.

1 9% removal is calculated using the following equation: [(average monthly influent concentration — average monthly
effluent concentration) + average monthly influent concentration] * 100.

3. Pretreatment Regulation

The facility is not subject to the full pretreatment program pursuant to 40 CFR 403.8.
C. WATER QUALITY BASED LIMITATIONS

1. General Comments
Water quality-based requirements are necessary where effluent limits more stringent than
technology-based limits are necessary to maintain or achieve federal or state water quality limits.
Under Section 301(b)(1)(C) of the CWA, discharges are subject to effluent limitations based on
federal or state WQS. Effluent limitations and/or conditions established in the draft permit are in

compliance with applicable State WQS and applicable State water quality management plans to
assure that surface WQS of the receiving waters are protected and maintained or attained.